Skip to main content

Site Navigation

Your Account

Choose Language

v1.4

Minor Versionm

Approved Bondtech QC Lite

by Joel Lennartsson

Introduction

Bondtech's Product Page

This Guide relates to this Direct Drive System for Creality CR-10S Upgrade Kit:

https://www.bondtech.se/en/product/bondt...


Introduction

The Direct Drive System for CR-10S includes mounting holes to attach a BL Touch. By printing a mount with a STL file supplied in this guide (Designed by Greg3D) you will be able to attach and use a BL Touch.


Disclaimer

Bondtech is not supplying the BL Touch. For that reason we are not fully supporting it's installation. However, as last step of this guide we provide a link to a Google search results page where you will be able to find information on how to finish the setup process.


You will need :

  1. Download the STL file below from our Github.
    • 3D print the BL Touch support.

  2. Gather all the required parts and tool:
    • Gather all the required parts and tool:

    • 1x BL Touch

    • 1x BL Touch Support

    • 1x M2.5 Hex Key

    • 4x M3x8 Screws

    • 2x M3 Nuts

    • Attach the support to the BL Touch.

    • Use 2 M3x8 screws and 2 M3 nuts

    • Find the mounting holes on the right hand side of the Direct Drive System (DDS).

    • Align the BL Touch support with the DDS mounting holes.

    • Attach the support using 2 M3x8 screws.

  3. Route the BL Touch cables at your will.
    • Route the BL Touch cables at your will.

  4. Use the following link to search for assistance to complete the BL Touch setup
Finish Line

One other person completed this guide.

Nuno Santiago

Member since: 04/02/2019

37 Guides authored

Team

BT Authors Member of BT Authors

Community

4 Members

60 Guides authored

3 Comments

Is it just me or the bl touch is not looking straight down ,it is a bit tilted and the back surface is touching on the bondtech body?

John Efthy - Reply

I observed the same. I put 2 m3 nuts between the mount and the extruder and it looks a bit better to my eye at least.

The side of the extruder where the bltouch mounts is not vertical, the part blower cable guide sticks out a bit. I think the mount STL needs to be modified to account for this.

Blair Strang -

So i see you guys now keep BLT versions of the hex files. Might it not be a good idea to notify people of this in the instructions? If those are valid I might actually buy this kit today…

Benjamin Goldman - Reply

Add Comment